
PhD-FSTM-2022-124 
The Faculty of Science, Technology and Medicine 

 
DISSERTATION 

 
Defence held on 08/09/2022 in Luxembourg  

to obtain the degree of 
 

DOCTEUR DE L’UNIVERSITÉ DU LUXEMBOURG 
by 

 
Hana BRUNHOFEROVÁ 

Born on the 13th of July 1913 in Brandýs nad Labem-Stará Boleslav, (Czech Republic) 

 
MECHANISMS OF MICROPOLLUTANT ELIMINATION 

IN VERTICAL FLOW CONSTRUCTED WETLANDS 
 
Dissertation defence committee 

Prof. Dr. Joachim Hansen, dissertation supervisor 
Professor, Université du Luxembourg 
 
Dr. Silvia Venditti 
Research Associate, Université du Luxembourg 
 
Prof. Dr. Frank Scholzen, Chairman 
Professor, Université du Luxembourg 
 
Prof. Dr. Ulrich Dittmer 
Professor, Technische Universität Kalrsruhe 
[...]
SIDEN  Syndicat Intercommunal de Depollution des Eaux Residuaires du Nord 



 

SJR  Scimago Journal & Country Rank 

TCPP  tris(1-chloro-2-propyl)phosphate 

TCIPP  tris(1-chloro-2-propyl)phosphate 

TN  total nitrogen 

TP  total phosphorus 

TSS  total suspended solids 

UN  United Nations 

V  volume of the solution 

VB  volume of the bed 

VF  vertical flow 

VFCW(s) vertical flow constructed wetland(s)  

WFD  Water Frame Directive 

WWTP(s) wastewater treatment plant(s) 

 



1 
 

 

1 General introduction 

The presence of micropollutants (MPs) (sometimes also called as microcontaminants or emerging 

contaminants) is creating serious challenges since these compounds are not being sufficiently removed by 

current conventional wastewater treatment plants (WWTPs) and therefore enter the water bodies through 

the municipal effluent [1,2]. This situation is getting more serious in the last decades since the MPs are of 

anthropogenic origin and so their amount is rising equally with the growth and aging of the global 

population.  

As the term ‘micropollutants’ suggests, these compounds are occurring in water bodies in very low 

concentrations (ranges of ng/l - µg/l [1,3,4]). Many of the MPs are persistent (such as fluorosurfactants) 

and bioaccumulative (polychlorinated biphenyls, polycyclic aromatic hydrocarbons [5]). The application 

range of the compounds is very heterogeneous (pharmaceuticals, pesticides, personal care products, 

surfactants, etc.) and some of the compounds are, due to the mentioned wide applications, ubiquitous. There 

have been many studies confirming negative effects of MPs presence in water environment to aquatic fauna 

and flora (mortality of fish embryos, reduced ability of fish to swim, decreased heart rates of fish, 

feminization of male fish, decreased diversity of zooplankton, decrease of the richness of invertebrate 

families, etc.) [6–9]. Also, the presence of MPs in water may have negative impacts on human health 

(genotoxicity, tumors, aging, etc.) [10–12] and it contributes to the antibiotic resistance [13] or to 

inducement of mutagenicity [14]. Hence, European Commission (EC) took necessary steps regarding 

mandatory monitoring of these compounds (e.g. pharmaceuticals such as diclofenac or antibiotics 

clarithromycin, ciprofloxacin and erythromycin).  

All European Union (EU) and United Nations (UN) member states declared to preserve the ecological and 

chemical status of the surface bodies by 2027 and agreed on achieving of Sustainable Development Goals 

of 2030 Agenda [15–19].  



2 
 

The Grand-Duchy of Luxembourg released the first regulation on implementation of the forth wastewater 

treatment step (the MPs cannot be/are not well removed in the conventional processes of primary, secondary 

and tertiary treatment) in July 2020, following the pattern of foreign countries (Germany (federal states 

North Rhine-Westphalia and Baden-Württemberg) or Switzerland). One of the main goals of the 

Luxembourg’s national strategy is elimination of each of the selected substances (diclofenac, 

carbamazepine, clarithromycin and benzotriazole) by at least 80% (elimination measured from the influent 

and effluent of the additional step). Diclofenac and benzotriazole are compounds regulated in Germany and 

Switzerland as control compounds for the efficiency of the quaternary wastewater treatment [20]. 

Carbamazepine acts as a ‘conservative tracer’, as this compound is very recalcitrant and appears to be 

resistant to sorption and bioremediation [21], moreover, a quality standard for carbamazepine is prescribed 

in Luxembourg since 2016 in relation to the status of the surface water bodies. Antibiotic clarithromycin 

was selected, due to its aquatic ecotoxicity and other negative effects on the living organisms, to be a priority 

compound in the Water Frame Directive (WFD) [22] and is also being analyzed in Luxembourg rivers 

Alzette and Sûre. These four compounds belong to the targeted compound composition of the key PhD 

project, all the compounds will be introduced later in the work. On the Fig. 1.1 are shown WWTPs of 

Luxembourg, which are considered for update by the fourth wastewater treatment step.  



3 
 

 

In this dissertation are briefly outlined implementations of the fourth wastewater treatment step to WWTPs 

Reisdorf and Echternach. 



4 
 

The technological target of the general MP strategy is then clear – development and successful application 

of technologies, which are able to remove these substances before entering the water bodies. The challenge 

of this target lies in a fact that besides the mentioned matters of concern, such as low concentration, 

persistency, bioaccumulation and heterogeneity of the MPs, the technologies of forth treatment step applied 

until now often have drawbacks, which could be limiting their usage. The mostly applied technologies are 

adsorption on activated carbon (powdered or granulated – PAC or GAC) and ozone. All the mentioned 

technologies are effective in removal of MPs, however, as these technologies require high cost and energy 

investments in long-term perspective, an attempt for finding a solution for regional rural areas in 

Luxembourg for small-to-medium WWTPS (<20 000 population equivalents (PE)) has been made. For this, 

constructed wetlands (CWs) are considered as a solution for the quaternary treatment of wastewater in 

Luxembourg with the aim to decrease emissions of MPs in the common rural areas [23]. An overview of 

the most common advanced wastewater treatment (AWWT) technologies with the aim to remove 

micropollutants is drawn in chapter 2.1.1. In the sub-chapter 2.1.2. are drawn some of the deficiencies and 

in the following chapter, 2.1.3. are introduced CWs as an AWWT technology, which is representing many 

solutions for the discussed drawbacks, and which is also main target of this research. The objective of the 

PhD research is to examine and to evaluate application of CWs as a solution for removal of MPs from 

wastewater effluents in small rural areas of Luxembourg. Moreover, a substantial focus is given on 

mechanisms which contribute to removal of MPs within the CWs and determination of the most dominant 

one. 

2 State of the art 
2.1.1 Presentation of the processes in quaternary wastewater treatment 
 

In this chapter will be introduced the commonly used technologies and processes applied in the fourth 

wastewater treatment step aiming to eliminate MPs in the municipal effluents. An example of classification 

of these processes is shown in the Tab. 2.1. 

Tab. 2.1. Examples of division of the processes applied for elimination of MPs. 



5 
 

Oxidation processes Adsorption processes Physical separations Others 
Ozonation Advanced Oxidation 

Processes (AOP) 
Powdered 
Activated 

Carbon (PAC) 

Granular 
Activated 

Carbon (GAC) 

Nanofiltration Reverse 
osmosis 

Photodegradation 
processes 

 

2.1.1.1 Ozonation 
 

Ozonation is an AWWT technology, which is widely used for elimination of MPs from municipal effluents. 

It has been introduced to water treatment more than 120 years ago [24], starting with applications in 

drinking water treatment and later also in wastewater treatment. The principle of ozonation consists in two 

reactions; the reaction of ozone with compounds containing electron-rich groups, where OH radicals are 

formed (HO•) and indirect reaction of the HO• with the targeted compound. The source for HO• is the 

effluent organic matter, which is than one of the most important parameters of ozonation. Ozonation is 

influenced by external parameters, such as pH, temperature and composition of the matrix or turbidity. 

Ozonation can be in some cases less effective than another commonly used AWWT technology -  adsorption 

on activated carbon (AC), depending on the reactivity of ozone towards the targeted compound. For 

example, compounds such as primary amines, amides or nitro-derivates show low or no reactivity with 

ozone [25,26]. Also, ozone has low solubility in water and a short lifetime [27]. However, there are some 

cases, where ozonation is more effective than AC, e.g. in removing of estrogenicity from wastewater 

(ozonation 91.7%, AC 75%) [28].  

2.1.1.2 Advanced oxidation processes 
 

Besides ozonation, the processes of advanced oxidation (AOPs) are used for large scale as well, however, 

their usage is not that expanded. Similarly to ozonation, the AOPs were firstly used for treatment of drinking 

water around 1980 [29]. The principle of AOPs is oxidation process related to generation of hydroxyl 

radicals, which are than attacking the targeted compounds [30]. Due to their short lifetime, the hydroxyl 

radicals can be generated by different procedures. Combination of ozone with hydrogen peroxide was 

introduced as a first one (so-called peroxone-process) and is applied most thanks to its simple application 



6 
 

in the industrial scale [31]. Other procedures include application of ultrasound, ultraviolet radiation (UV), 

or different catalysts, where the titanium dioxide belongs to the most frequent ones [32,33]. An example of 

the AOPs is the Fenton process, where the hydroxyl radicals are generated in presence of the Fenton’s 

reagent (hydrogen peroxide with ferrous iron). The Fenton process underwent some modifications due to 

restricted operational conditions (pH ~ 3) and other processes have been introduced (electro-Fenton, 

photo-Fenton and heterogenous Fenton [34]). In electro-Fenton, the Fenton’s reagent is produced by 

electrochemical procedures, in photo-Fenton, the system is exposed to the UV light aiming to enhance the 

photo-reduction of the ferrous and ferric ions, and in heterogeneous Fenton are used diverse catalysts in 

order to create the Fenton’s reagent (clay materials, zeolites, metal-organic compounds) [35]. However, 

these AOPs are not used widely due to reasons further introduced in the following chapter (i.e. high energy 

demands, formation of harmful by-products, etc.) 

 

2.1.1.3 Activated carbon 
 

Adsorption on AC is a technology, which is representing broadly the AWWT processes and is applied in 

many full-scale applications. The principle of the process is adsorption of the substances on the surface of 

the AC [36]. Thanks to its properties such as: an extensive surface area, broad ability to create various 

surface interactions, high porosity and in general excellent adsorption capacity [37] is AC widely used for 

removal of MPs [38,39]. The efficiency of the AC to adsorb MPs depends on many factors; of course 

previously mentioned characteristics of the medium, but also nature of the adsorbates (hydrophobicity, 

charge, chemical structure, complexity, etc.). Besides these “internal” factors, the strength of adsorption is 

influenced by “external” factors as well (pH, composition and temperature of the wastewater) [1]. The AC 

is commonly applied in two forms – either powdered activated carbon (PAC) or granular activated carbon 

(GAC). PAC is often applied as a stand-alone contact reactor with the fluidized bed, followed by clarifier 

and employed directly after biological treatment as a post-treatment [40]. GAC is usually used as a 

monomedia adsorbent filling columns, whereas AC usage is in general higher in PAC applications for 



7 
 

removal of MPs [41]. AC is one of the most used AWWT processes for removal of MPs in Europe [41] for 

bigger WWTPs ( > 20 000  PE) [42,43]). When the saturation of the active surface of the AC is reached 

(depending e.g. on the character of the treated matrix and of the carbon material), the material needs to be 

replaced by a new one, or eventually by regenerated one (achieved by bioregeneration, electrochemical 

regeneration, microwaves, etc. [44–46]). The regeneration results than in decrease of the material’s removal 

potential, but it has better carbon footprint and lower investments cots (about 30%). As mentioned 

previously, AC is often coupled together with ozonation, allowing than lower dosage of ozone resulting in 

much lower energy consumption [47]. Moreover, it has been demonstrated that AC can increase the 

transformation of ozone into the hydroxyl radicals [31]. Additionally, this combination can result in higher 

decrease of the MPs emissions by more than 80 %, as the application of ozone could overcome limitations 

caused of the AC adsorption capacity [25]. Also, the AC can remove hazardous degradation products of 

ozonation, which makes this coupled technology more sustainable [48].  

2.1.1.3.1 Application of ozonation and activated carbon in Europe 
 

A very recent study [49] evaluated toxicity of in total 1337 compounds representing the estimation of MPs 

in European scale and assessed an equivalent of the current toxicity to non-treated wastewater discharge of 

160 million people (about 30% of the wastewater produced within the EU). This study stated that with 

introduction of the AWWT processes at big WWTPs (>100 000 PE) this number could be reduced to 

95 million. These data describe well the current situation in Europe and stress the need of launch of the 

AWWT processes aiming to reduce the MPs emissions in the water bodies. Becoming a front runner within 

the European countries, Switzerland implemented upgrades for MPs removal to 123 out of 750 WWTPs 

[28]. Besides Switzerland, AC and ozonation are technologies mainly used in other European states, such 

as Germany, Sweden, the Netherlands, Denmark and Belgium [50,51]. In the Fig. 2.1. is shown map of 

Switzerland with illustrated upgraded WWTPs by AC, ozonation and combined processes. 



8 
 

 

Fig. 2.1. Map of Switzerland with illustrated upgraded WWTPs by AWWT processes (AC, ozonation and 

combined processes of ozonation + GAC, ozonation + PAC or PAC + GAC [52]). 

Similarly, the German federal state Baden-Württemberg already upgraded some of its WWTPs with 

integrated AC processes for removal of MPs, as appeared in Fig. 2.2. 



9 
 

 

Fig. 2.2. Map of Baden-Württemberg with illustrated upgraded WWTPs with the advanced processes 

[53]. 

 

2.1.1.4 Physical separations 
 

Mostly used processes in the membrane separations are nanofiltration and reverse osmosis [54,55]. The 

basic principle of these processes lies in the ability of the membranes to reject the MPs. The materials of 

the membranes are varying, most commonly used materials are different types of polymeric films 

(e.g.polyamide). The key parameters influencing the rejection’s strength are the size of the effective 

membrane area, the selectivity of the membrane (often determined by pore distribution), the charge of the 

surface, the volumetric flow and of course, as mentioned previously, the nature of the treated matrix [56–

58]. Additionally, the physical separation processes are able to remove antibiotic resistant genes and 



10 
 

bacteria and thus to contribute to decrease of the general antibiotic resistance, which is a secondary 

advantage of the antibiotic removal [59]. However, membranes are not widely used in big scale applications 

due to frequently occurring fouling, thus usage of membranes in big scale would require much bigger 

membrane surface area and increased implementation and operation costs [60,61]. 

2.1.1.5 Photodegradation processes 
 

Photodegradation by UV is a method commonly used for elimination of contaminants present in water, in 

general there are two types of this process. The first type is direct photodegradation – the degradation occurs 

due to adsorption of photons by the targeted compound [62]. The second type is indirect photodegradation 

– the degradation occurs due to reaction of the targeted compound with a reactive agents created by 

photosensitizers (dissolved organic matter (DOM) or nitrate from wastewater), which can absorb radiation 

in order to reach the excited state [63]. As the degradation of compounds by direct photodegradation is 